N ;*3%1.'}“&"‘. NN
A T L)
SplednEiaieal

<
AR
FIlevale

AP
RIS L

POWER LIFT KIT

MFG. NO. 1690043 POWER LIFT KIT

RS
bR
S
T R TR
HAYILEN
e N
- N “._u"}", s
E N Nt I
F ettt

P ATI

L) 4
S PO AN SO
RSN B S LRt
e s e T
¥, BT gl it

A sty

et nee i,

P AT P o
AT DAE TN
e rateet

¥ T foca

g,

L

L gt Y e BT AT gt e €L g T8 g 8IS . L . :

23 Py R AT ST S8 Fre v E 0 B oagien 3 aus®, © Ganbe reg ot

PR TR NN g AN . Y Sk [ Wrrx I RRLLHT SR
X Sdoe i LR s

s 3

k) &

SR, et Yy < 2 PSS e f >R o e e

e e PO S A L R L K O N S ARSI AT
SeTEaii Py e een Shle e oiEs L s AL

AR A e R < = s A 8

R

aat:

st me<f &l tagn a0 g
g?; "_‘?.‘pu\.er;an
FATONARL A DAY
NN LAY
et e

LAY t
{.’Eg-’i,f- fp.::
oS

“eval

& s

)
Jrissr ety
Semal iy

)
%y R STHL ST OO
LIl YIRS, A
..:'(. 5 0.“ S e, o0
S N A S AL R T L e S Vel

RIALPR SO L 2, & ) s o2
BRSNS R ok A e A TE e am e AV MRS PN RN

FORM -- 1651477
PRINTED IN U.S. A,
747




MFG. NO. 1690043 POWER LIFT KIT

To install the electric lift kit follow the numbered steps
below.

1. Remove steering wheel.

2. Remove dash assembly.

3. Install wiring harness and toggle switch. Position the
switch so the slot in the threads is toward the rear of the
tractor. Attach the wiring according to the drawings below.
4, Connect dark green wire from toggle switch to ground
on the mounting hardware of the voltage regulator and
connect black wire to terminal board.

Slot in threads
toward front.
o yd fe {Remove 4 Phillips
5/ Hd. Screws}

At @

|
P

Hole in @ :
b &
Slot \6
Reor 1\ & d

Lower

5. Drop red and yellow wire through the hole in the frame.

6. Attach the power lift support assembly to the under-
side of the frame with{4)Hex Capscrews, 3/8'-16 x 5/8"
ig. and (4)3/8"* Lockwashers.

7. Slip the studs of the power lift assembly into the curved
slots of the power lift support assembly.

8. Secure the power lift assembly to the power lift support

assembly with 1 Hex Capscrew, 5/16-18.x 3-1/4" lg. and1

Hex Nut, full iock 5/16-18.

9. Secure the ram of the power lift assembly to-the ears of ~
the tractor lift shaft with 1 pin and 2 cotter pin, 3/32 x

3/4" 1g.

10. Connect the red wire of the power |ift assembly.to the

red wire of the harness assembly. Do the same with the
yeliow wire. NOTE: Some power lift assemblies will be
equipped with black and red wires if this is the case connect
the Red wire to the Yellow wire on the harness, and the
Black to the Red on the harness - Tape both ends.

‘CAUTION

DO NOT OPERATE LIFT UNTIL ALL 12 STEPS
OF INSTALLATION HAVE BEEN COMPLETED.




'POWER LIFT KIT

-

'MFG. NO. 1690043 POWER LIFT KIT

e e
iR

=7, et F Tt 8 % Y - o =
PAREC -l EPl IR LA P Ean T el g ey - o, . - hy
S Tyt BRI A o R AR ot PRl
Tioeas g A S T O I A D
st e Ery % by
Fhisa e of S

PGP
Catet S 6
el

N

Fre
BEEAL

AT AL N Pl
LIS

S Ee




POWER LIFT KiT
MFG. NO. 1690043

Use Existing
Lock Washer




POWER LI{FT KIT
MFG. NO. 1690043

NOTE: Some power lift assemblies will be equipped with

one of twoc motors.

Numbers for the existing motor and

housing will be determined by the color of wires off of the
motor. A red and yellow wire will identify your motor as
1605776. A red and black wire will identify your motor as
1651818, Make sure motor 1651818 is used with housing
1651819. Motor 1605776 should be used with housing

173702,

IMPORTANT: These parts are Not interchangeable.

Ref. Ref.
No. | Part No. Oty. Description No. | Part No. Qty. Description
1 170454 1 LIFT ASSY., POWER 13 173697 1 BEARING, Ball
2 171025 1 PIN 14 173698 1 TUBE ASSY., Outer
3 1756527 1 FI LM, Lift Control 15 173698 1 TUBE ASSY., Inner
4 916965 4 LOCKWASHER, 3/8 16 1606772 1 SEAL
5 918447 2 PIN, Cotter, 3/32, x 3/4 17 1605776 4 SCREW, Thread cutting
6 822586 8 CAPSCREW, Hex, 3/8- 18 * 1605776 1 MOTOR
16 x 5/8 19 1606777 2 SCREW
7 923299 2 CAPSCREW, Hex, 3/8- 20 * 1651819 1 HOUSING
16x 1/2 21 1605780 4 SCREW, Filister
8 023362 1 LOCKNUT, full hex, 22 * 173702 1 HOUSING
5/16-18 23 1605778 1 PIN, Drive
9 926106 1 CAPSCREW, Hex, 24 1606773 1 SCREW, Thread forming
5/16-18 x 3-1/4 25 1605779 1 SLEEVE, Coupling
10 1651166 1 SWITCH & HARNESS 28 173700 1 GEAR ASSY.
11 1652736 1 POINTER, Stop 27 173701 1 GEAR ASSY.
12 1652747 1 SUPPORT ASSY., Pump 28 * 1651818 1 MOTOR




S R S L R e S e YT A e e SR T R 0,2k S PV TR fa
-{‘}f‘%}.u AR e SRy I e L L e o I el
s}p{ﬂ"‘?& P¥E e daffisle Ty . B

TR

+ g

Byt ] DO e (£
L PR AN T
P el
PR

<
- s"=§1‘9¢- e s
33;3 "zf:'\-v' AR

e
e
AR
AL A W o s 5
e e O L A AR B
O 2S AR LT A Fr et
P TNt ;°*";~‘g§"‘“’ﬁ" "l 5‘ ,i,_i\_\x %
=D s re e 2 e ¥ iy b b rmet
ORIt ! RED R A s BRI
LGN n) SESAE e SR I iTe St N el Y S ;i Jf;';f X
Sanstetn 3 met g 50, AL 3 ot) I E S oo
PRt AR vt 3530 To e Sa% s n toe et
e RASTIS PN = 2 % Pl A Bt T B wE 4 ot
IRy O N I sg:’ég&‘giama‘; 235 et +
¢ AR

s FORLSE
AL St ot
R

e L 4 Feagt
DL ISR A el AT NATIOATH

ALY PRI A

R
Ry
o <2 atpten CTEe
S Saslew s YA NI S E g AR TP Y
S Seialdav e DA ST S Y ea PR
e A e R R T S N e MR S BN eI

LY
.S ;%:ii"t;-%‘.";:‘» AN

PR WAt

v

e A I



11. Remove the tift lever assembly.

12. Replace the lift lever assembly with the pointer and
secure with 2 Hex Capscrews, 3/8"-16 x 1/2" lg. and old
lockwashers.




MFG. NO. 1690043 POWER LIFT KIT

* TO TERMINAL
] BOARD
Switch & Harness .. |
Assy.
Hex Capscrew
‘ 3/8"-16x 1/2" 1q.
Pointer /
Hex Nut Lock ‘ /®/
5/16"-18 ' -
| 7N
; Use Existing
Pump Support Assy. B % Lock Washer
Hex Capscrew
3/8"-16 x 5/8" 1g. (4)
L

Lockwasher (4)

Power Lift Assy.

Hex Capscrew
5/16"-18 x 3-1/4" ig. (1) ~—~— pin

=— Lift Control Film l
Cotter Pin

SPECIFICATIONS SUBJECT TO CHANGE WITHOUT NOTICE 3/32"x3/4" 1g.




